

# **Co-trimoxazole Suspension**

### Background

Teva-Trimel is the only brand of co-trimoxazole (TMP/SMX) suspension remaining on the market.<sup>1</sup> It currently has an indeterminate availability date<sup>2</sup> due to disruption of the manufacture of the drug.<sup>3</sup>

### Table 1: Canadian Suppliers of Co-trimoxazole suspension<sup>1</sup>

DIN	Brand Name	Strength	Manufacturer
00726540	Teva-Trimel suspension	40mg/8mg per ml	TEV

### Health Canada approved indications of co-trimoxazole<sup>4</sup>:

Co-trimoxazole is indicated for the treatment of the following infections when caused by susceptible organisms:

- Acute uncomplicated urinary tract infections (UTI)
- Acute exacerbations of chronic bronchitis (AECB)
- Bacillary dysentery
- Brucellosis
- Cholera
- Nocardiosis
- Pneumocystis jirovecii pneumonia (PJP)

### Off-label uses of co-trimoxazole<sup>4</sup>:

Co-trimoxazole can be used for many other infections caused by sensitive organisms, for example:

- complicated UTI, prostatitis, pyelonephritis, recurrent UTI
- Toxoplasma gondii encephalitis prophylaxis
- Infectious diarrhea caused by cyclospora (C. cayetanensis), cystoisospora (C. belli)
- Opportunistic infections such as those caused by S. maltophilia

### **Management Options:**

### Pharmaceutical alternatives:

Table 2 lists other formulations and brands of co-trimoxazole which are currently approved and marketed in Canada.

### Table 2: Alternative Co-trimoxazole products<sup>1</sup>

DIN	Brand Name	Strength	Manufacturer
00445266	Sulfatrim Pediatric tablet	100 mg/20 mg	AAP
00445274	Sulfatrim Regular Strength tablet	400 mg/80 mg	AAP
00510637	Teva-Trimel Regular Strength tablet	400 mg/80mg	TEV
00445282	Sulfatrim DS tablet	800 mg/160 mg	AAP
00510645	Teva-Trimel DS tablet	800 mg/160 mg	TEV
00550086	Septra Injection	16 mg/ml	ASC

- If the dose is easily obtained from a tablet (full tablet or ½ tablet), crush the tablet immediately before administration and mix with soft food or water. Note a pediatric tablet is available, although it is not chewable (Sulfatrim Pediatric tablet 100 mg/20 mg)<sup>1</sup>.
- If the drug is being administered through an enteral tube, general recommendations are to crush the tablet into a fine powder, mix into a slurry with water making sure to flush the tube both prior to and after administration of the slurry<sup>5</sup>.

## Pharmacological Alternatives:

### Urinary Tract Infection (UTI)

- Co-trimoxazole is a 2<sup>nd</sup> line option for the empiric treatment of cystitis in children.<sup>6</sup> Confirmation of sensitivity should be confirmed before use as there is significant E. coli resistance to co-trimoxazole. 2018 antibiograms list resistance at 23-29% in Saskatchewan.<sup>4,6</sup>
- Co-trimoxazole is one the drugs of choice for prophylaxis of recurrent UTI.<sup>4,7</sup>
- Alternative antibiotics for these indications are listed in Table 3.

### Table 3: Alternatives to Co-trimoxazole for Treatment of UTI in Children<sup>4, 6-9</sup>

Indication	1 <sup>st</sup> line treatment	2 <sup>nd</sup> line treatment
Cystitis	Nitrofurantoin: 5-7 mg/kg/day PO	Amoxi/Clav: 40mg/kg/day (amoxi)
	divided QID for 5 days	PO divided TID for 5 – 7 days
	OR	
	Cefixime: 8mg/kg/day PO divided	
	q12-24 hrs for 5 -7 days	
Prophylaxis of Recurrent UTI	Nitrofurantoin: 1 to 2 mg/kg PO as a	
(only rarely recommended in	single daily dose for six months	
children)		

### Prophylaxis of Pneumocystis jirovecii pneumonia (PJP, previously called PCP)

Co-trimoxazole is the treatment of choice for PJP prophylaxis in immunocompromised children.<sup>10, 11</sup> Alternatives are listed in Table 4.

#### Table 4: Alternatives to Co-trimoxazole for PJP prophylaxis<sup>2, 10, 11</sup>

Prophylaxis Criteria	Alternatives	Comments
Pneumocystis jirovecii pneumonia	Dapsone Infants and children:	Only available in tablet form. A
(PJP)	2 mg/kg/dose orally once daily	suspension can be compounded.
	(maximum daily dose: 100 mg/day)	See Sick Kids Hospital
		Compounding Service for formula
	Atovaquone:	An oral suspension is available
	1 to 3 months: 30 mg/kg orally once	but it is very expensive
	daily	
	4 to 24 months: 45 mg/kg orally once	
	daily	
	>24 months: 30 mg/kg orally once daily	
	Pentamidine	Not available from McKesson
	Children <5 years: 9 mg/kg (maximum	
	dose: 300 mg/dose) inhalation per	
	nebulizer once every 4 weeks	
	Children >5 years: 300 mg inhalation	
	per nebulizer once every 4 weeks	

### Prepared by Karen Jensen and Carmen Bell, medSask | July 2012 & July 2014 | Updated Dec 2020

© 2020 medSask, University of Saskatchewan. All rights reserved.



#### **References:**

- 1. Health Canada. Drug Product Database Online Query. Ottawa, ON: Health Canada; [cited 05 Jun 2020]. Available from: <u>http://webprod5.hc-sc.gc.ca/dpd-bdpp/index-eng.jsp</u>
- 2. McKesson Canada. PharmaClik [Internet]. 2020 [cited 08 Jun 2020]. Available from http://clients.mckesson.ca Account required.
- 3. Drug Shortages Canada. Drug Shortage Report for Teva-Trimel. Last updated 13 Oct 2017. Accessed 19 Nov 2020. Available from https://www.drugshortagescanada.ca/shortage/1591
- 4. RxTx [Internet]. Ottawa (ON): Canadian Pharmacists Association; 2020. CPS online: Sulfamethoxazole-Trimethoprim (CPhA Monograph) [updated Sep 2019; cited 01 Dec 2020]. Available from: <u>https://www.e-therapeutics.ca/</u>.
- 5. Beckwith CM, Feddema SS, Barton RG, et al. A guide to drug therapy in patients with enteral feeding tubes: dosage form selection and administration methods. Hosp Pharm; 2004; 39(3): 225-237.
- Blondel-Hill E, Fryters S. Bugs and drugs app. Edmonton: Alberta Health Services; ©1998-2020. [updated 31 May 2019; cited 01 Dec 2020].
   Shaikh V, Hoberman A. Urinary tract infections in children: Long-term management and prevention. Post TW, ed. UpToDate. Waltham, MA:
- UpToDate Inc. https://www.uptodate.com (Accessed 01 Dec 2020; Updated 22 May 2019).
  Pedmed: BC Children's and Women's Hospital (C&W) Online Formulary. [updated 2019-02-17; cited 2020-11-24] Available at: http://www.pedmed.org/DrugApp/pedsearch.php
- 9. Canadian Paediatric Society (CPS): Position statement on prophylactic antibiotics for children with recurrent urinary tract infections (2015, reaffirmed 2018). Available at: <u>https://www.uptodate.com/contents/society-guideline-links-urinary-tract-infections-in-children?search=urinary%20tract%20infection%20children&topicRef=5991&source=see\_link\_Accessed 02 Dec 2020</u>
- 10. Proudfoot R, Phillips B, Wilne S. Guidelines for the Prophylaxis of Pneumocystis jirovecii Pneumonia (PJP) in Children With Solid Tumors. J Pediatr Hematol Oncol. 2017 Apr;39(3):194-202. doi: 10.1097/MPH.00000000000771.
- Panel on Opportunistic Infections in HIV-Exposed and HIV-Infected Children. Guidelines for the prevention and treatment of opportunistic infections in HIV-exposed and HIV-infected children. 2013. Available at: <u>https://clinicalinfo.hiv.gov/sites/default/files/inline-files/oi\_guidelines\_pediatrics.pdf</u> Accessed 07 Dec 2020